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PRE-ECLAMPSIA DIAGNOSIS

(hypertension and proteinuria after 20/40 gestation)










[image: image1]

PRE-ECLAMPSIA / ECLAMPSIA MANAGEMENT

	MAGNESIUM SULFATE 500mg/ml

(for management of severe pre-eclampsia or eclampsia)

	 
	Mg SO4 gm (ml)
	(mixed with)
	Route
	Timing

	Loading dose


	4 gm (8 ml)
	42 ml of N. Saline

(or diluted in 100 ml bag NaCl)
	IV
	Inject over 15 - 20 minutes

Flush with 5 ml IV N/Saline

	PLUS


	5 gm (10 ml)
	1 ml 2% Lidocaine *
	Deep IM
	Each buttock stat

	THEN

Maintenance dose


	5 gm (10 ml)
	1 ml 2% Lidocaine *
	Deep IM
	Alternate buttocks every 4 hrs

	Further Convulsions
	2 gm (4 ml)
	-
	IV
	Slow injection over 5 minutes 

	Respiratory arrest


	Commence respiratory support and give calcium gluconate 1 gm (10ml) slow iv

	MONITORING every 4 hours before next dose:  ½ hrly blood pressure, pulse and respiratory rate

                                                                                    1 hrly patellar reflexes, urinary measures and auscultation of fetal heart 

                                                                                    (according to gestation)

                                                                                    2 hrly temperature



	STOP the treatment if  the following observations occur 

OR
	Urinary output            <30 ml/hr for 4 hours or 100 ml in 4 hours

	
	Respiratory rate          < 12 breaths / min

	
	Patellar reflex              Absent

	
	24 hours after delivery or the last convulsion (whichever was most recent)


· Do not give Lidocaine intravenously.  An IV infusion can be administered in an intensive care situation with IV pumps























































































Increased Blood pressure <20/40


e.g. pre-pregnancy or 1st trimester





>20/40 gestation, no prior hypertension known


Check for proteinuria





Proteinuria ≥ ++(at least 1+ protein)


+/- oedema


(exclude urinary tract infection)





Defined by:


Blood pressure >90 (diastolic), or > 140 (systolic)


- on two separate readings 


- more than 1 hour apart 


- 2nd or 3rd trimester of pregnancy











Consider previous blood pressure





Pre-eclampsia 


Assess for severity














SEVERE


>=+++ proteinuria


symptomatic,


 severe hypertension


Diast bp ≥110 despite treatment


oedema


hyperreflexia


headache


epigastric pain


visual disturbance


oliguria


nausea/vomiting


lab tests if available


(FBC, UEC, LFT, coags,  














No proteinuria














Essential hypertension





Advise rest and educate re: risk of (pre-eclampsia)


Need for weekly monitoring 


foetal growth


treat blood pressure-if blood pressure diastolic is ≥ 110 mmHg with methyldopa or Atenolol





Pregnancy induced hypertension 





MILD


asymptomatic


+ or ++ proteinuria


Systolic b.p ≥ 140 mmHg OR


Diastolic b.p ≥ 90 mmHg





ECLAMPSIA


Convulsions


+/- other symptomology of severe pre-eclampsia





Caution  : MgSO4 toxicity – maintain supervision and regular review of patellar reflex, BP, pulse, RR (every 15 min)


	: Always have calcium gluconate available as the antidote to Mg SO4


: Don’t use ergotamine (for control of blood loss) with hypertension


	: Careful fluid balance to maintain kidneys (urine output >30ml/hr) with out pulmonary oedema


	: Risk of coagulopathy – observe for clotting defects





*Treat blood pressure if BP ≥ 160/110 give methyldopa / atenolol orally


Use Hydralazine 5 mg IV SLOW push if not responding to oral medication or MgSO4


**Delivery should be by induction of labour or caesarean if induction fails / will take too long





MgSO4 10gm IM PLUS 4 gm IV in 0.9% sodium chloride as a loading dose given over 15 – 20 mins.  Then continue as per protocol


Deliver** within 12 – 24 hrs


Treat blood pressure if ≥ 160/110


Intensive care


Careful fluid balance


iv fluids 85ml/hr


measure urine output hourly by catheter


Commence observation chart for regular recording of blood pressure, pulse and respirations





SEVERE


>=+++ proteinuria


symptomatic,


 severe hypertension (≥160/110) not responding to treatment*





Monitor respiratory rate, urine output, reflexes


Continue MgSO4 5 gm IM every 4 hours


 until 24hrs post delivery or last fit 


(whichever occurred more recently)





Call for help


Oxygen if available


Protect airway/Recovery position


Protect pt from injury


Insert IV line





 Bed rest


Frequent review (1-2x/week – admit if required)


Monitor foetal growth


Signs of severity





When >36/40 with favourable cervix or foetal growth restriction


Deliver **





ECLAMPSIA


Convulsions.  Deliver within 12 hours of onset of convulsions 





MILD


+ or ++ proteinuria 


Asymptomatic


Systolic b.p ≥ 140 mmHg OR


Diastolic b.p ≥ 90 mmHg























































































































Note: These charts are guidelines and should be adapted locally


